
 

 

ADELA PRO 
 

BDR-720D 

Brush cutter 

 

 

 

 

 

Spare parts list 2021 



Page 2 

 

 

  



Page 3 

Pos. Name Part No. Pcs 

1 Adela Pro mower see page 4 1 

2 Cover 2007200007 1 

3 Handle 3005100041 1 

5 Bolt M8x20 51309900025 2 

6 Bolt M6x16 51309203129 8 

7 Bolt M6x16 51309019076 2 

8 Nut M6 168516 10 

9 Washer 6,6 195530 8 

10 Disc cover assembly see page 22 1 

11 Bolt M8x20 169515 2 

12 Washer 9 169507 2 

13 Washer 8 104574 2 

 

  



Page 4 

 

 

  



Page 5 

Pos. Name Part No. Pcs 

1 Lower chassis assembly see page 6 1 

2 Adela Pro engine unit see page 10 1 

3 Handlebars assembly see page 13 1 

4 Gear shifting lever (cap see below) 2007200012 1 

5 Left wheel 4.80-8 (details see page 17) 2005900352 1 

6 Right wheel 4.80-8 (details see page 17) 2005900353 1 

7 Lock tab washer 3000800109 2 

8 Adela Pro mowing unit see page 18 1 

9 Lower cover 3007200011 1 

10 Left mud guard 3007200004 1 

11 Right mud guard 3007200005 1 

13 V-belt PIX Lawnmaster 3L-360 51272212116 1 

14 V-belt PIX Rel-AX-K-1172Lp 51272212497 1 

15 Key 3/6“x55 3005900181 2 

16 Cable tie 4,8x250 51283297052 3 

17 Spring TZ 1,25x13,8x98,7x60 51315114118 1 

18 Ring E-75 51311732165 2 

19 Bolt M8x40 51309900031 4 

20 Bolt M8x20 169515 2 

21 Bolt M8x16 51309900011 6 

22 Bolt M6x35 184587 1 

23 Bolt M6x16 51309203129 5 

24 Nut M8 51311120099 2 

25 Nut M6 51311900005 1 

26 Nut M6 168516 2 

27 Washer 6,6 195530 6 

 

 

 

 

Pos. Name Part No. Pcs 

4 Cap 14x70 189578 1 

 

  



Page 6 

 

 



Page 7 

Pos. Name Part No. Pcs 

1 Lower chassis 2007200053 1 

2 Gearbox 51975000020 1 

3 Gearbox driven pulley 2007200051 1 

4 Drive roller (for cutting disc) see page 8 1 

5 Drive roller (for gearbox) see page 9 1 

6 Pin of wheel drive roller 3007200048 1 

7 Disc brake cable 2007200062 1 

8 Disc roller cable 2007200050 1 

9 Spring TZ 1,8x16,2x63x20 169514 1 

10 Spring TZ 1,25x13,8x98,7x60 51315114118 1 

11 Retaining ring 16x1 108503 1 

12 Bolt M8x65 51309900043 4 

13 Bolt 10x25 M8 51309900046 1 

14 Bolt M8x16 51309900011 1 

15 Bolt M6x60 59309281650 1 

16 Nut M8 51311120099 1 

17 Nut M8 104622 1 

 

  



Page 8 

 

 

Pos. Name Part No. Pcs 

1 Roller arm 2007200083 1 

2 Roller 189586 1 

3 Bearing 6300-2RS (10x35x11) 189585 1 

4 Retaining ring 35x1,5 126503 1 

5 Bolt M10x45 183513 1 

6 Washer 10 106530 2 

7 Nut M10 106529 1 

8 Nut M10 51311120075 1 

 

 

 

 



Page 9 

 

 

Pos. Name Part No. Pcs 

1 Roller arm 2006600035 1 

2 Roller 189586 1 

3 Bearing 6300-2RS (10x35x11) 189585 1 

4 Retaining ring 35x1,5 126503 1 

5 Bolt M10x45 183513 1 

6 Nut M10 106529 3 

7 Washer 10 106530 2 

8 Bushing 184599 2 

 

 

 

 



Page 10 

 



Page 11 

Pos. Name Part No. Pcs 

1 Upper chassis 2007200087 1 

2 HONDA GCV200 engine 51482489165 1 

3 Driving pulley see page 12 1 

4 Key 3/16“x30 189036 1 

5 Bolt W 3/8“x7/8“ 51309900018 1 

6 Bolt M8x40 51309900031 3 

7 Nut M8 51311120099 3 

8 Washer 10 106530 1 

 

  



Page 12 

 

 

Pos. Name Part No. Pcs 

1 Driving pulley 3007200045 1 

2 Washer 11 195528 1 

3 Retaining ring 35x1,5 126503 1 

4 Spacer ring 34,80x27x0,30 127043 3 

 

  



Page 13 

 



Page 14 

 

Pos. Name Part No. Pcs 

1 Handlebars holder 2007200043 1 

2 Handle assembly see page 15 1 

3 Pivoting plate 2007200033 1 

4 Bolt with plastic head M8x40 2007200028 1 

5 Vibration damper 3007200071 1 

6 Upper vibration damper 3007200072 1 

7 Cable distributor 51532888024 1 

8 Wing nut 51311106024 1 

9 Round plug 51321840060 2 

10 Bolt M8x30 51309900030 1 

11 Bolt M5x14 51309203116 2 

12 Nut M8 51311120099 1 

13 Nut M5 51311900017 2 

14 Washer 14 170517 1 

15 Washer 11 195528 1 

 

  



Page 15 

 

 

  



Page 16 

Pos. Name Part No. Pcs 

1 Handle 2007200037 1 

2 Handle grip 184518 2 

3 Disc drive lever 2005900202 1 

4 Brake lever 51532888061 1 

5 Wheel drive lever 51532888059 1 

6 Distributor cable 2000500106 1 

7 Wheel drive cable 2005900256 1 

8 Brake cable 2005900255 1 

13 Accelerator lever 51532888073 1 

14 Bolt M6x65 59309281649 1 

15 Bolt M5x16 51309231422 2 

16 Nut M5 51311900017 2 

17 Washer 6 6510920 1 

 

  



Page 17 

         

Left wheel     Right wheel 

 

Pos. Name Part No. Pcs 

1 Wheel rim 3.15-8 2005901004 1 

2 Tyre 4.80-8 51475903053 1 

3 Inner tube 4.0-8.00 110541 1 

 

  



Page 18 

 



Page 19 

Pos. Name Part No. Pcs 

1 Mower chassis 2007200014 1 

2 Disc cover 3007200021 1 

3 Drive shaft 3005901117 1 

4 Disc holder 3005900145 1 

5 Disc assembly see page 20 1 

6 Flange assembly see page 21 1 

7 Lower disc 189057 1 

8 Driven pulley 2007200020 1 

9 Brake shoe 189014 2 

10 Brake arm 2007200022 1 

11 Brake shoe spring 189511 1 

12 Cover 127014 1 

13 Washer 20x28x0,5 51311515204 2 

14 Spacer ring 20,2x30,5x0,1 124014 4 

15 Spring TZ 1,8x16,2x63x20 169514 1 

16 Plug 51321461023 1 

17 Cap 51321840041 1 

18 Cap 51321840059 2 

19 Rubber pad 182534 1 

20 Bearing 6004-2RS (20x42x12) 9943158 2 

21 Retaining ring 42x1,75 136506 2 

22 Retaining ring 20x1,2 110515 4 

23 Securing washer 8 184614 1 

24 Key 6e7x6x40 51311726058 1 

25 Key 6e7x6x36 51311726022 1 

26 Rivet 184623 4 

27 Bolt M6x16 51309252005 6 

28 Bolt M6x12 51309900007 6 

29 Washer B 21 124530 1 

 

  



Page 20 

 

 

Pos. Name Part No. Pcs 

1 Upper disc 2003900059 1 

2 Blade ring 3005900122 4 

3 Blade 48x3x143 3005900121 4 

4 Nut M10 111503 4 

5 Bolt M10x20 51309900029 4 

6 Ring 19x2,5 51273111217 4 

It is also possible to buy: 

 Set of blades (5x pos. 2+3+4+5 – the set was originally intended 

for RBS-700 with five blades) 

1005900200 1 

 

 



Page 21 

 

 

Pos. Name Part No. Pcs 

1 Flange 3005900143 1 

2 Bearing 6004-2RS (20x42x12) 9943158 1 

3 Bearing 6006-2RS (30x55x13) 51324165199 1 

4 Retaining ring 55x2 150546 1 

5 Retaining ring 42x1,75 136506 1 

6 Spacer ring 36x42x0,1 110012 3 

 

 

 

 

 



Page 22 

 

 

Pos. Name Part No. Pcs 

1 Left cover 2005900245 1 

2 Right cover 2005900249 1 

3 Nut M6 51311900005 3 

4 Bolt M6x16 51309203129 3 

5 Washer 6,6 195530 1 

 


